
INSTRUCTION MANUAL



PART NUMBER

QUANTITY

PART

Player A- White

17

x13

Player C-White

19

x13

Player A-Black

20

x13

Player B-Black

21

x13

14 15 16

9

10 11 12

Billiard Playfield 

5

x1

13

6 7 8

End Apron

2

x2

Playfield

3

Support Brace-A

4

x2

1

x1

PART NAME

Player B- White 

18

x13

English

PARTS IDENTIFIER

1

23 24 25

Player C- Black 

22

x13

27 28 2926

Side Apron

x2

x2
Top Rail End Apron

x2 x2
Ball collecting plate

x2
Side Leg  Brace-A

x2 x2 x2 x2
Leg End Panel Leg Side PanelLeg - A Leg - B

x2
Side Leg  Brace-B

x2
Ball Return Board-B

x2
Ball Return Board-A

x2
Support Brace-B

x8 x4
Handle Leg Leveller

x4 x2 x4 x2

Corner Cap Side Cap Catch Ball Basket-A Catch Ball Basket-B 



2-Hole Rod

x2
3-Hole Rod

x4

5-Hole Rod

x2

Rod Washer

x16
Foam Bumper

x16

Rod End Cap

x8

45

47

42 43 44

46

English

PARTS IDENTIFIER

2

3330 31 32

x4 x4
Tilting Cassette Flip Card Scorer

x2
Iron Pipe Holder

x8

3734 35 36

4138 39 40

Washer

x2

x1 x1 x2 x2
Chess Set Trangle

Brush

Chalk Cue 

x1

6

7

8

10

9

11

12

15

14

13

Soccer  Ball 

x2

ACCESSORIES

A1 A2 A3

A5

A4

A6 A7

HARDWARE

A8

M12x55 Bolt

x2
M12 Washer

x4 x2

x12

x2

x32

M12 Spring Washer M12 Cap Nut 

1/4"x1"Bolt 1/4" Washer

x12

1/4"x1-1/8"Bolt 

x8

1/4"x1-1/2"Bolt 

x4

“L” Bracket

48

x2
Plastic pipe



English

3                              

BEFORE ASSEMBLY

Find a clean, level place to begin the assembly of your product.

Verify that you have all listed parts as shown on the parts list pages. If any parts are missing, call our customer service.

1.

2.

FIG. 1

x1
2

x2
3

x4
A16

A16 3

3
2

x8 x34

4x35mm Screw4x18mm Screw

3x12mm Screw

x8 x28
4x12mm Screw

x18
3x25mm Screw

x10
3.5x12mm Screw

A9 A10 A11 A12A11

x4

Allen Key

x1x1

Wrench

3x15mm Screw

x8
4x25mm Screw

A13 A14 A15 A16

A17 A18 A19

x8

4x35mm Screw

A16



English

ASSEMBLY

4                        

FIG. 2

x1
1

1

FIG. 3

x1
2

x4
A16

A16

A16



English

ASSEMBLY

4

FIG. 4

x1
4

4

4

x16

x4

A10

A10

41

FIG. 5

x4
28

x229

x12
A10

A10

A10
28

29 28

41



English

ASSEMBLY

5

FIG. 6

x4
31

x8A13

A13

31

FIG. 7

x2

x2

x2

x2

x4
A2

A1

A3

A4

40

A2

A1

A3A4
A2

40

x2
48

48

Note: No’t tighten it well.



English

ASSEMBLY

6

FIG. 8

x2

x2

10

11

x4
25

25

10   or 11

FIG. 9

x2

x4

7

30

x8
A9

A9 8

x2

x14

8

A16

A16

A16

x2
15

1530

7



English

ASSEMBLY

7

FIG. 10

11

10A16

x8
A7

x8
A8

A7

A8
A16

12

FIG. 11

x2
12

x8
A15

A15

x4
A16



English

ASSEMBLY

8

13

9

A5A8

17
FIG. 12

x2

x12
A5

x12
A8

13

17

9
x2

x2

FIG. 13

x12
A6

x12
A8

A6

A8

x8
A16

A16

14

14

x2
14



English

ASSEMBLY

9

FIG. 14

FIG. 15

Note: Tighten it well by hand.

x1

x18
A11

5

A11

A11

5



English

ASSEMBLY

10

FIG. 16

FIG. 17

x216

16

x2
6

6
x8

A17

A17

x4

x2

26

27

x10
A12

A12

26

27



English

ASSEMBLY

11

FIG. 18

x4

x2
 34

x2

35

x16

36

x16

38

39

Note: Hole at the end of Rod designates 
handle location. See Arrow Location Below.

38

35

34

35 36
35

34

35

39

38

3935

The Hole

The Hole

36



English

ASSEMBLY

12

= Burgundy

= White

Order of players 
(Overhead View)

35

35

35

35

36

36

34

34

Note: The Rods have a hole at the end 
where their Handles will go.

x13
18

x13
19

x13
20

x13
21

x13
22

x13
23

18 21&

20 & 23

19 22&

A B

C

D

Note: Players of the same team color should 
have Handles on the same side, and each 
team’s players should be facing their opponent.

FIG. 19



English

ASSEMBLY

13

FIG. 20

x8

x8

24

37 37

24

x8
37

x4
A14

A14

37

Missing parts, damages, and any other problems, please contact us via email.

raykeepgoods@outlook.com


